/m Homestake Mining Company of California
(HOMESTAKE

~__ X% - Jesse R. Toepfer
Grants Project : Closure Manager

21 November 2013

Mr. David Mayerson

Ground Water Quality Bureau

New Mexico Environment Department
1190 S. Saint Francis Drive

Santa Fe, NM 87505-4173

RE: Update on Treatment Activities at Homestake

Mr. Mayerson:

As a follow-up to our 7 November meeting with you and the NMED staff, | would like to provide you with
an update on the status of the alternate treatment technologies that we are pursuing at the Grants
Reclamation Project. :

Enclosed with this Ietter,' you will find several documents that should pr"ovide you with the information you
requested. Additionally, you had also requested a copy of the rebound study that was completed in 2012.
[...]
Since the process does not affect the concentration of site standard constituents, the treated water -
has multiple uses. These uses include the.continued injection into the large tailing pile for

rinsing or for injectior_i back into the alluvial aquifer.



Table 1.0 Pilot Test Laboratory Data

© TDS  HCO3

Sample Name  Date Sampled Time Sampled pH a NO3 - S04 Mo . Se Diss. U v Ra226 Ra228 Th230
mg_/L m&/l.i mg/L mE/L mg/L mg/L mg/L mg_L mg/L pCi/g pCi/g pCi/g
South Coll. 9/26/2013 8:00 AM 7.36 497 0377
300 Feed - 200 9/26/2013 8:10 AM 5.84 62.8 0.359
30021-200 9/26/2013 8:10 AM 5.48 14.6 0.123
30022-200 9/26/2013 8:15AM 5.98 20.2 0.044
30022 -SS 9/27/2013 11:00 AM 5.77 - 1950 21.3 178 234 1160 0.023 0.041 0.058 <0.005 ND ND -0.045
South Coll. - $$ 9/27/2013 11:00 AM 572 1740 212 185 2.46 695 0022 0.039 0.058 <0.005 ND ND -0.011
30022-270 9/27/2013 11:00 AM 5.7 308 ' 0.098
30021-270 9/27/2013 11:00 AM 5.28 28.1 0.26
300 Feed - 270 9/27/2013 11:00 AM 5.94 67.4 0.305
South Coll. 10/1/2013 10:18 AM 721 489 0.399
300 Feed 10/1/2013 10:21 AM 6.36 142 0.394
30021 10/1/2013 10:24 AM 6.17 104 034
3002-2 10/1/2013 10:27 AM 6.36 975 ) 0.229
South Coll. 10/3/2013 1:26 PM 747 501 0.395
300 Feed 10/3/2013 1:28 PM 6.38 144 0.328
3002-1 10/3/2013 1:31PM 6.31 131 0.385
30022 10/3/2013 1:33PM 6.56 136 0.489
South Coll.-SS-Ra  10/10/2013 10:00 AM
300Z2-SS-Ra 10/10/2013 10:03 AM
South Coll. - Th 10/10/2013 10:08 AM
30022-SS-Th 10/10/2013 10:15 AM
South Coll.-S5-U - 10/10/2013 10:10 AM
30022-SS-U 10/10/2013 10:18 AM
300 Feed 10/10/2013 10:221AM 5.98 71.7 0.296
3002-1 10/10/2013 10:23 AM 6.69 136 0.286
South Coll. - $S 10/10/2013 10:05 AM 753 1700 459 190 253 778 0.022 0.043 0.327 0.005 ND ND ND
30022-SS 10/10/2013 10:13 AM 7.64 1840- 149 183 2.52 1070 0.037 0.044 0.425 <0.005 ND ND 0.012
300 Z-1 Regen 1 10/22/2013 10:20 AM 1.66
300 Z-1 Regen 2 10/23/2013 9:20 AM 1.69
-300 Z-1 Regen 3 10/23/2013 11:20AM - 1,68

[198ed @

€102 ¥ toquiaaoN



Figure 1.0 - Natural Zeolite Based Uranium Treatment System

7198ed @

. Plan View
Regeneration Tanks
Acid Storage I '
. HWL -—/:Q . HWL g HWL To discharge
Inflow / / /
— i
Control Building » Primary Secondary - Polishing Secondary - Palishing
Zeolite Cell #1 Zeolite Cell #2 Zeolite Cell #3
Acid Storage ion Tanks
Inflow !
To discharge
Controi Buiiding

Normal Operating Sequence

Cell #1 to Cell #2 to Discharge Schematic View
Cell #2 to Cell #3 to Discharge
Cell #1 to Cell #3 to Discharge

€10T ‘pT 1oquanoN



® Page 13

November 24, 2013

0.6
0.5 ; —
0.4 \'/\\._
e Feed
0.3 e
/ —--71
0.2 Ve e 72
pd
el v
0 T T T T T T 1 mg/L
9/12/2013 9/17/2013 9/19/2013 9//26/13 9/27/2013 10/1/2013 10/3/2013
Figure 2.0 — Uranium Adsorption Test Data
8
7 .
6 A_Wﬁ-—i
5 N =g Feed
4
i 71
3
cmefpene 7.2
2
1 N PH
0 T T T T T T 1
9/12/2013 9/17/2013 9/19/2013 9//26/13 9/27/2013 10/1/2013 10/3/2103
Figure 3.0 — pH Test Data
600
400 —e—South Col.
300 =={--Feed
e 21
200
—pn 72
100 3 Bicarbonate
o T T T T T T mE/L

9/12/2013 9/17/2013 9/19/2013 9//26/13 9/27/2013 10/1/2013 10/3/2013

Figure 4.0 — Bicarbonate Test Data




ENCLOSURE 3

ELECTRIC-COAGULATION PILOT STUDY
- TEST AND RESULTS



®
CleanWave
Water Treatment Solutions

. EIéctrocoaguIatibn Treatment of Uranium Impaired Ground
Water: Homestake Mining Company of California

Charles R. Landis and Denney Eames

November 1, 2013



Executive Summary

. Baroid IDP implemented an electrocoagulation (EC) process to treat contaminated ground water at the Homestake
mill site near Milan, New Mexico. The goals of the project were to

e Use EC to remove relatively low concentrations of uranium (U-238) and other chemical components from a
dewatering well field .

e Estimate the operational parameters for full scale, steady-state water treatment operations

¢ Demonstrate a complex treatment solution

This project was completed within Homestake's safety targets, cost requirements, and treatment targets. Operations
were performed in a safe work environment: no lost time or reportable incidents and compliance with ALARA (as
low as reasonably achievable). The EC treatment process repeated its capability to remove critical contaminants
from the mill site waters. .

On September 16, 2013, the project began with a five day set-up schedule, followed by 20 day operational schedule
— four 5-day weeks of continuous operation with the option of working on Saturdays if required. We projected
960,000 gallons of water for treatment during the steady-state phase of the project. During week three, one ion
exchange resin chamber was regenerated (restored for reuse) over 1 day. During the project (about halfway), we
spent one day evaluating molybdenum flocculation (how sufficiently these particles clumped together for easier
removal). However, the treatment schedule was continuous— no mechanical failure of CleanWave®™. After the
demonstration, all the EC equipment was decontaminated and certified for free release.

Executive Summary Table 1 illustrates the overall performance of the EC system with regard to the constituents of
* concern in the Alluvial aquifer.

Executive Summary Table 1. Comparison of various water chemistries
for the major analytes of interest.

Project Project Alluvial Effluent
Parameter Influent Effluent Aquifer Compliance
. Average Average | Standard
Uranium (mg/l) . 302 - 0.026. 0.16 YES
Molybdenum (mg/l) - 220 0.864 0.10 NO
Selenium (mg/l) 0.14 0.172 0.32 YES
Sulfate (mg/l) © 978 1008 1500 YES
Chloride (mg/l) 198 515 250 NO
TDS (mgll) 2,279 . 2647 2734 YES

* Note: The increase in chlorides is due to the addition of hydrochloric acid (HCI), which was

added to address molybdenum concentrations, were this unit to have been operated in

circumstances where molybdenum was not a concern, the chloride levels would have remained
" approximately constant.

. CleanWave” set-up time was on target. Although the steady-state phase (treatment) required two additional days, we
gained time during the demobilization phase which was completed a day early. The total volume of processed water



from installation to demobilization was 1,002,666 gallons: 25,000 gallons for decontamination; 12,000 gallons to
charge the pumps, weir tanks and ultrafiltration; and 965,000 gallons treated with the proposed solution.

The EC process successfully removed uranium to below the alluvial standard (0.16 mg/L) and significantly reduced
molybdenum, while yielding greater than 95% recbvery. Thus, a full scale production system with the CleanWave®
equipment will be capable of meeting discharge targets while maintaining 95% recovery.

The results show that treating these waters will be challenging for common treatment technologies. These waters
require a sophisticated two-phase treatment system: flocculation and solids separation (ultrafiltration). Uranium and
molybdenum require separate removal steps after the EC process —selective flocculation and then separation— to
assure optimal flocculent development. Also, the low suspended solids and iron content require customized
CleanWave® EC equipment.



Table of Contents

Executive Summary....... e ereeeueteteeheee et e r et b e en et e b et e b e e b et e R et e R et e bt e S £ e e bt e e neeeaete et e e treesseenseenneeareeans 1
Project INtTOQUCHION .....couiiiiiiiie ettt steeneesbeenseenns 4
Project Process FIOW DESCIIPHON ......ovuvieuiiiiiriirientirtente sttt ettt ettt e e s e saesse s et ssneanseenis 4
Process Step 1: Aeration (Redox Optimization)...........cccocueveureeriieiiireeiorieciie e ceveeieesreeennes 6
Process 2: Electrocoagulation ..............cccoviiiiiiiiiieieeee e ST 6
Process 3: pH Adjustment..........ccoccoeiiiinninnnnnnnn. ettt et e et e e e et e s tbeeeetreeesbaee e 7
Process 4: Solids Separation Tank and/or Clariﬁcatioﬁ TanK .o 7
Process 5: Ultra-Filtration (UF) ........................................... 7
Project Parameter Performance and SUCCESSES........cccouirviiiiineriiiniinir et 8
.Health and Safety ................................................................. TR e 8
Bidding Process Summary............... O 8
CleanWave® MODbility.......c.ccooveriruieriiriiiicieeceeie e S — N 9

_- Ipﬂugnt/Efﬂuént Evaluation .......c.ccooiiiiiiiiiicnt e st 9
Addressing the Molybdenum Challenge................. e e e 12
Ton Exchange R.esin Performance........................................:.; .................................................. 13
Identiﬁgd Challenges ......c.cvvemriniiii s I 16
Dibasic Sodium PhoSphate DOSINE.............c.v.eeeveeeeeereeeeeeesseesesesieessesseseesesessseseeeseenes o 17

" Cell Life Summary........c..ccoevveeunennnee. ettt r e sttt e e 17
ConClUSION ... OO OSSO 18
Selected RETEIENCES .......c.uiiiiiiieiie ettt ettt e et e e e e e raeeeebeaneans 18
APPENDIX I ABBREVIATIONS & EQUATIONS ......oiiiiiieeiee e 19
APPENDIX II Resin Regeneration Procedure ............ccooceeiiiieniniincece e 20



Project Introduction

CleanWave" electrocoagulation (EC) was first introduced to Homestake in September 2012 at a Baroid IDP field
demonstration. Following that demonstration, 30 gallons of water from the Homestake Mill Site were evaluated
with the EC-based technology at a laboratory scale. In the December 21, 2012 treatability report, Baroid IDP
recommended a two-step (EC-Ultra Filtration (UF)) treatment process to meet treatment targets based on aquifers
local to the Homestake Mill Site (Table 1). Highlights of the report include the following:

1.

Dissolved and total uranium could be successfully removed to meet aquifer targets with controlled EC
treatments

Total molybdenum (Mo) could aiso be addressed either outright with EC-UF treatment or as a pre-treatment
to ion exchange resins or reverse osmosis (RO) filtration technologies.

Given the complexity of various aquifer targets (alluvial; sulfate and chloride mainly), additional polishing
with RO may be advised.

A field scale demonstration of the CleanWave® solution would be required to more accurately estimate the
operational costs (e.g., labor requirements, EC cell usage, and power consumption).

Source water for the demonstration would be aggregated from the CE dewatering well field. Although no
water sample was available prior to the installation of the equipment, Baroid IDP agreed to install the solution
based upon its previous success. '

Project Process Flow Description

The Homestake CleanWave® solution is based on a sequence of three core pieces of equipment (EC, UF and Ion
Exchange Resin (IXR)) and optimizing four processes (oxidation-reduction reactions, passive settling, membrane
filtration, and surface adsorption) to meet the aqueous chemical targets. The site was located on the south side of
the existing water treatment facility with a footprint of approximately 3600 ft* (Figure 1).



* Note: Brown Bear is a trailer mounted filtration media unit, large sand filtration vessels. Brown
Bear is the name for that unit in a CleanWave rig. White Crane is the pH adjustment unit.

Figure 1. Aerial view of CleanWave® location on Homestake Mill Site adjacent to existing water
treatment facility Source: Google Earth

The treatment capacity for this project was quoted at 100 gpm. The source water was an aggregation of several
wells located in the CE well field. This water was aerated prior to being fed to the CleanWave® EC unit to initiate
the coagulation reaction. The EC step was followed by passive solids separation and ultra-fine (UF) media filtration
(see Process 5: Ultra-filtration and Figure 2). The Mo settling was achieved by a pH adjustment with hydrochloric
acid (HCI) in an 18,000 gallon “over-and-under” weir tank. After the supernatant passed from the first weir tank,
disodium phosphate was injected into the water stream prior to the second weir tank to flocculate and settle uranium.
The final supernatant was then filtered with 0.03um UF to capture the fine particles from the process. Permeate
from the UF then passed to three IXR chambers with media specifically selected for molybdate adsorption. The
following discussion describes these steps in greater detail.




Sample Collection Map

2
Electrocoagulation binit
. 6 5 4 3 i Soulrce
L Silica Media Separation Tanks pH Adustment
UltraFiltration SP1  water Tank
Filter (UF) Filees e o
sP2 '
7
Resin Ultra
(EXR} Filtration
wsa mip
@ <= SP4 ws3

\ 1
8
1. Tank for influent Source Water s

" SP1 - EC influent
“ g . L 4 . ' i Genset SP2 - UF Effuent/EXR influent

2. Elect Unit and Control pH Adist SP3 - EXR Pod 1

: - = SP4 - EXR Pod 2
3. Chemical Storage and pH Adjustment Unit SPS - EXR Pod 3
4. Clarification Tank - WS1 - Weir Tank composite (sludge)

Chemical Oxidation and pH Adjustment . X WS2 - Media Filter (backflush)
5. Multi-media Filtration / WS3 - UF Filter

HALLIBURTON WS4 - EXR Pod composite
6. Ultrafiltration Filter (UF)
SP = Sampie Port WS = Waste Stream

7. Exchange Resin (EXR}

Figure 2. Schematic of CleanWave® solution. Treatment flow is from right to left. Green SP#
designates water sampling points and WS# indicates solids sampling.

Process Step 1: Aeration (Redox Optimiiation)

Aeration was the first step in the treatment process to ensure that the dissolved oxygen was close to saturation. The
additional oxygen ensured that redox conditions were optimized for uranium and molybdenum removal during EC.
The source water from the CE well field was aggregated and pumped to a source tank where it was aerated (> 5
mg/L dissolved oxygen) with two aerators located at the entry point and near the discharge point in the tank.
Molybdenum coagulation with iron (Fe(OH)?) favors the Mo®" valence state achieved by oxidizing the Mo*" state.
The aerator ran continuously throughout the project. The source tank also served as a visual inspection point for any
changes in turbidity from the CE water.

EC, the second step, introduces an electrical current in the water which electronically destabilizes suspended
particles (TSS), multivalent metals, and many organic compounds (most hydrocarbons). The Homestake waters are
relatively low turbidity water with very low TSS and dissolved organic matter phases; so in this project,

. destabilizing and removing the metals was the objective. Once destabilized, positively charged ions react with
relatively more negatively charged particles in the water column resulting in stable particles.

|
i
Process 2: Electrocoagulation




The CleanWave® EC unit for this project was selected for the Homestake job due to the potential of scaling it
hydraulically from the demonstration directly to full-scale production. Iron is the target coagulant and is liberated
from the EC plates at a rate correlated directly to the current applied and the flow rate through each cell. To achieve
the desired flocculent production and metals removal, the current per cell was set at 200 amps from a target voltage
of 80 volts.

Process 3: pH Adjustment

Following the EC cell, pH was adjusted to ensure efficient nucleation of the tiny particles, coagulation of the
contaminants and subsequent passive settling in the weir tanks. The theory of the flocculation process is that it is a
separately occurring reaction between the charged contaminant and the newly sacrificed iron in suspension. Thus,
each contaminant is in reality its own family of reactions. Each reaction can then be expected to generate flocs with
their own attributes reflecting the specific redox chemistry and its particle size in suspension. In the case of
molybdenum, the sparse literature describing this chemistry indicates that molybdenum tends to co-precipitate as
mixed metal phases (Aube and Stroaizzo, 2000). Further, these co-precipitates are highly pH dependent meaning
that excursions above pH 4 would lead to their dissolution and return to the supernatant. Thus throughout the settling
process in the weir tanks, pH must be monitored closely especially if the molybdenum flocs are small.

Process 4: Solids Separation Tank and/or Clarification Tank

The fourth step was passive separation of the coagulated solids. Particle settling or solids separation in weir tanks is